
 
CORPORATION OF THE MUNICIPALITY OF WEST NIPISSING

COUNCIL AND COMMITTEE OF THE WHOLE
AGENDA

 
April 16, 2024, 6:30 PM

Pages

1. OPENING AND LAND ACKNOWLEGEMENT

2. DECLARATIONS OF PECUNIARY INTEREST

3. ADDENDUM & AGENDA

3.1 Approve the Addendum

3.2 Adopt the Agenda

4. DELEGATIONS & PETITIONS

4.1 Delegation - No More Tears (Josée Rainville, Delia Greenlees and Kim Keefer - Presenters) 5

5. COMMITTEE OF THE WHOLE

5.1 Emergency Measures and Public Safety Committee

5.1.1 Leclair Road - Voyageur Cycling Trail 6

5.2 Public Works Committee

5.2.1 No Cut Policy Review 8

5.2.2 Proposed 4-way stop sign at rue Principale & Hwy. 64 (Petition April 2-2024) 11

5.2.3 MTO Project Updates 12
[...]
of redundant facilities or ones that are underutilized.  We found several buildings on the roster 
that had low utilization or had space not well aligned with current functionality. Sustainability 
considerations should always be a major factor in your portfolio health, but new replacement 
facilities cannot always be the answer. 

The effort of this portfolio study is only a first step.  The buildings should be reviewed at least 
every 5 years to make sure condition levels do not deteriorate significantly and will help MWN 
to continually develop capital spending priorities over time- as weather and sudden element 
failures are ever changing.   Continual portfolio reviews are also very critical to understand 
where the short-term needs are most glaring, and what can be deferred to a midterm time lines 
without taking on any undue operational risk.  Long term needs help track life cycle 
replacements and gauge where renovations/expansions and replacements may need to be of 
consideration.  

As buildings age they need to be evaluated on many levels- and shifting population demands, 
budgets and other factors all contribute to a healthy civic portfolio.  MWN has a wide range of 
types and ages of facilities.  Some are not holding up well over time- and some have stood the 
test of time.  All buildings can be made better, and all can likely remain functional for the next 
5 years with varying degrees of success provided they are properly funded and cared for. It is 
clear some buildings should be considered for replacement and or decommissioned from the 
current portfolio in the longer term- years 6-10. 

Page 35 of 133



 

MEMORANDUM 
TO: Jay Barbeau, CAO 

FROM: 
 
Stephan Poulin, Director of Economic Development and Community Services  
 

DATE: April 10, 2024 

RE: Request for Flag Poles in River Valley 

 
The River Valley chapter of “la Fédération des femmes canadiennes-françaises (FFCF)” are requesting 
that the Municipality install a new flag pole to allow for a Franco-Ontarien and a Canadian flag to be 
displayed at the corner of Forget Street and Hwy 539-A in River Valley. See photo below. 
 
The Municipality currently has 2 vertical “Joie de Vivre” flags situated on each side of a welcome sign. 
The FFCF is requesting that one of the current flag poles be used to fly the Canadian Flag and that the 
Municipality install a new flag pole to fly the Franco-Ontarien flag on the same site. Another option would 
be to install two flag poles and allow both municipal flags to remain.  
 
The cost for a new flag pole is approximately $600. If approved by Council, the costs associated to this 
project would be covered under the community project budget line under Community Services.  
The installation of the flag would be done by municipal staff.  We are seeking direction from Council  
regarding this request. 
 
 

Page 36 of 133



le 22 juin 2023 

Municipalité Nipissing Ouest                                                                                                                                  

225 rue Holditch, suite 101                                                                                                                                

Sturgeon Falls Ontario  P2B 1T1                                                                                                

Attention : Mme Catherine Levac-Lafond 

 

Mme Levac-Lafond, 

La Fédération des femmes canadiennes-françaises est un organisme de bienfaisance à but non 

lucratif. Elle agit en tant qu’organisme de regroupement des femmes, organisme qui suscite et 

favorise l’expansion de la culture et de la langue française. 

Dans cet esprit de favoriser l’expansion de la culture française, notre section de River Valley 

demande à la Municipalité Nipissing Ouest la permission de faire flotter les drapeaux canadien 

et franco-ontarien à l’entrée de notre village. Deux drapeaux de la Municipalité y flottent déjà. 

Selon nous, il s’agirait de retirer un des drapeaux de la Municipalité et d’y installer, à 

l’horizontale, les deux drapeaux demandés. Une autre façon de faire serait de retirer un 

drapeau municipal, y faire flotter le drapeau canadien, ériger un troisième poteau pour y faire 

flotter le drapeau franco-ontarien. 

Notre FFCF locale est prête à défrayer le coût des deux drapeaux, si la Municipalité est dans 

l’impossibilité de le faire. 

Si notre demande est acceptée, nous aimerions lever le drapeau franco-ontarien le 25 

septembre prochain, jour des Franco-Ontariens et des Franco-Ontariennes. À cette occasion, 

nous inviterions notre conseillère du quartier 6, Mme Anne Tessier, d’autres dignitaires de la 

Municipalité, les élèves et le personnel de l’École Christ-Roi, les membres de notre section et         

les membres de notre communauté. 

Nous vous remercions de prendre le temps de diriger notre demande à qui de droit afin que 

celle-ci soit étudiée, demande qui nous tient à cœur. 

Dans l’espérance de recevoir une réponse favorable à notre requête, nous demeurons 

Sincèrement vôtre, 

 

Suzanne M. Giroux                                                                                                             

membre et trésorière de la FFCF, section River Valley                                                                                   

705 758-6622 

Page 37 of 133



 

MEMORANDUM 
TO: Jay Barbeau, CAO 

FROM: 
 
Stephan Poulin, Director of Economic Development and Community Services  
 

DATE: April 10, 2024 

RE: Cache Bay Outdoor Rink Replacement Project 

 
 
As part of the 2024 budget, Council approved $205,000 for the demolition and reconstruction of the Cache Bay 
outdoor rink. As per Council’s request, two construction options were provided for this project. The first option was 
for the construction of a single regular sized rink. The second option was for a like for like replacement of 2 smaller 

rinks.  Through a public RFQ process, the Municipality received a total of 5 bids for this project. Staff is seeking 
Council’s direction regarding the preferred construction option and awarding of the contract.  
 
The summary of the bids received are as follows; 

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

Project Cache Bay Outdoor Rink Replacement 
 
Closing Information 

 
April 8, 2024 @ 3:00 PM 

 
Opened By 

 
Jonny Belanger 

 
and 

 
Alisa Craddock 

Name Date Received       Single Rink Double Rink 

Contractor A April 8, 2024 $375,000.00 $490,000.00 

Contractor B April 8, 2024 $198,246.55 $233,371.89 

Contractor C April 8, 2024 $247,743.00 $310,394.00 

Contractor D April 8, 2024 $215,890.50 $226,577.36 

Contractor E April 8, 2024 $187,665.00 $201,775.00 
    

    

    

Page 38 of 133



 
           Drinking-Water Systems Regulation O. Reg. 170/03 

 

 

  

 

Drinking-Water Systems Regulations 

Part III – Form 2   (PIBS 4435E Version January 2005) 

Page 1 of 5 

 

Part III Form 2 

Section 11.  ANNUAL REPORT. 

 

Drinking-Water System Number:   220000442 

Drinking-Water System Name: Sturgeon Falls Water Treatment Plant 

Drinking-Water System Owner: The Corporation of the Municipality of West Nipissing 

Drinking-Water System Category: Large Municipal Residential 

Period being reported: January 1, 2023 to December 31, 2023 

 

 

Complete if your Category is Large Municipal 

Residential or Small Municipal Residential 

 

Does your Drinking-Water System serve 

more than 10,000 people?   Yes [  ]  No [x] 

 

Is your annual report available to the public 

at no charge on a web site on the Internet?  

Yes [x]   No [  ] 

 

Location where Summary Report required 

under O. Reg. 170/03 Schedule 22 will be 

available for inspection.  

 

 

Complete for all other Categories. 

 

 

Number of Designated Facilities served: 

 

 

Did you provide a copy of your annual 

report to all Designated Facilities you 

serve?  

 Yes [  ]     No [  ]     Not Applicable [x] 

 

Number of Interested Authorities you 

report to: 

 

Did you provide a copy of your annual 

report to all Interested Authorities you 

report to for each Designated Facility?  

 Yes [  ]     No [  ]     Not Applicable [x] 

 

 

 

 

List all Drinking-Water Systems (if any), which receive all of their drinking water from 

your system: 

 

Drinking Water System Name Drinking Water System Number 

N/A  

 

Did you provide a copy of your annual report to all Drinking-Water System owners 

that are connected to you and to whom you provide all of its drinking water?  

 

Yes [  ]     No [  ]     Not Applicable [x] 

 

Sturgeon Falls Water Treatment Plant 

11 Nipissing Street, Sturgeon Falls, ON  

 

0 

0 

Page 39 of 133



 
           Drinking-Water Systems Regulation O. Reg. 170/03 

 

 

  

 

Drinking-Water Systems Regulations 

Part III – Form 2   (PIBS 4435E Version January 2005) 

Page 2 of 5 

 

Indicate how you notified system users that your annual report is available, and is free 

of charge.  

[x] Public access/notice via the web      
 

Describe your Drinking-Water System 

The Sturgeon Falls WTP commissioned in 1991, consists of a full surface water treatment 

facility, with a design capacity of 14 200 m3/day, drawing water from the Sturgeon River.  

The process consists of: 

• Intake from the Sturgeon River, equipped with manually removable screens 

• Four vertical turbine raw water pumps  

• Two up-flow pre-treatment tanks for flash mixing for chemical assisted flocculation and 

sedimentation 

• Four sets of three-cells-in-series flocculation tanks 

• Two rectangular settling tanks, each with an inclined plate settling system 

• Three anthracite/sand gravity filters, each with continuous turbidity monitoring  

• Chlorine gas for primary disinfection  

• One chlorine contact tank equipped with baffle walls, and discharge line to the 

underground reservoir 

• Continuous Giardia log removal calculations to monitor adequacy of disinfection 

• Hydrated lime (calcium hydroxide) addition for pH and alkalinity control 

• Two cell in-ground storage reservoir 

• A two-chamber clear well 

• Five vertical high lift turbine pumps to Distribution 

• Post-chlorine gas addition to Distribution with continuous monitoring 

• Hydrofluosilicic acid (fluoride) addition to Distribution with continuous monitoring 

• Filter backwash system consisting of two filter backwash pumps, serving all filters 

• Backwash wastewater discharge to the backwash settling tanks 

• Three backwash settling tanks; supernatant return to Sturgeon River; settled sludge to 

sludge thickening tanks 

• Two square sludge thickening tanks; sludge discharge to municipal sewage collection 

system; supernatant return to the Sturgeon River 

• Back-up diesel powered generator capable of servicing essential plant operations 
 

List all water treatment chemicals used over this reporting period 

 

• Polyaluminum chloride – for coagulation 

• Specialty polymer – a coagulant aid 

• Limestone – for raw water alkalinity adjustments to improve coagulation 

• Chlorine (gas) – for primary and secondary disinfection 

• Hydrated lime (calcium hydroxide) – for finished water pH adjustment 

• Hydrofluosilicic acid – fluoridation 

• Corrosion control and manganese sequesterant 
    

Page 40 of 133



 
           Drinking-Water Systems Regulation O. Reg. 170/03 

 

 

  

 

Drinking-Water Systems Regulations 

Part III – Form 2   (PIBS 4435E Version January 2005) 

Page 3 of 5 

 

Were any significant expenses incurred to?  

[  ] Install required equipment 

[x] Repair required equipment 

[  ] Replace required equipment 

[  ] Not Applicable  
 

      Please provide a brief description and a breakdown of monetary expenses incurred 
 

Item Water Plant Distribution 

Material/Supplies/Rentals/Maintenance $129,485 $131,490 

Process Chemicals $204,460  

Water Quality Lab Testing $16,238  

Consulting/Operator Training $11,828 $4,250 

Utilities $177,462 $1,151 

Insurance $64,771 $30,333 

Labour $292,374 $431,660 

Electrical/Instrumentation $23,315  

Total $919,933 $598,885 

 

 

Provide details on the notices submitted in accordance with subsection 18(1) of the Safe 

Drinking-Water Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to 

Spills Action Centre 

   
Incident 

Date 

Parameter Result Units Corrective Action Corrective 

Action Date 

 Nil     

 

Microbiological testing done under the Schedule 10, 11 or 12 of Regulation 170/03, 

during this reporting period. 

 Number of 

Samples  

Range of E.Coli Results 

CFU/100mL (min #)-(max #) 

 

Range of Total Coliform Results 

CFU/100mL (min #)-(max #) 

 

Raw 52 1 – 110* 26 – 730* 

Treated 52 0 – 0 0 – 0 

Distribution 260 0 – 0 0 – 0 

* NDOGT (No Data Overgrown with Target) for January 16, July 4, July 10, July 17, July 31, and August 

21 samples. 

 

Operational testing done under Schedule 7, 8 or 9 of Regulation 170/03 during the 

period covered by this Annual Report. 

 

 Number of 

Grab Samples 

Range of Results 

(min #)-(max #) 

 

Turbidity 8760 Daily Peak: 0.016 – 0.315 NTU 

Chlorine 8760 Daily Average: 0.88 – 1.83 mg/L 

Fluoride 359 Daily Average: 0.12 – 1.09 mg/L  

 

 

NOTE: For continuous 

monitors use 8760 as the 

number of samples. 

Page 41 of 133



 
           Drinking-Water Systems Regulation O. Reg. 170/03 

 

 

  

 

Drinking-Water Systems Regulations 

Part III – Form 2   (PIBS 4435E Version January 2005) 

Page 4 of 5 

 

Summary of additional testing and sampling carried out in accordance with the 

requirement of an approval, order or other legal instrument. 

 
Date of legal instrument issued Parameter  Sampled Result Unit of Measure 

Feb. 18, 2021 – MDWL 202-102 Waste Residue Total 

Suspended Solids 

46 samples 23.3 mg/L (annual average) 

 

 

Summary of Inorganic and Organic parameters tested during this reporting period or 

the most recent sample results 

 
Parameter Sample 

Date  

Result 

Value 

Unit of 

Measure 

Exceedance 

Fluoride 2023-07-17 0.6 mg/L No 

Nitrite (N) 

 

2023-01-11 

2023-04-19 

2023-07-17 

2023-10-21 

< 0.1 

< 0.05 

< 0.05 

< 0.05 

mg/L No 

No 

No 

No 

Nitrate (N) 2023-01-11 

2023-04-19 

2023-07-17 

2023-10-21 

0.1 

0.08 

< 0.05 

< 0.05 

mg/L No 

No 

No 

No 

Haloacetic Acids 

(Running Annual Averages) 

2023-01-11 

2023-04-19 

2023-07-17 

2023-10-21 

37.6 (38.6) 

40.7 (43.2) 

66.1 (49.8) 

52.3 (49.2) 

µg/L No 

No 

No 

No 

Antimony 2023-11-09 < 0.0001 mg/L No 

Arsenic 2023-11-09 0.0002 mg/L No 

Barium 2023-07-17 

2023-11-09 
0.010 

0.011 

mg/L 
No 

Boron 2023-07-17 

2023-11-09 
< 0.005 

< 0.005 

mg/L 
No 

Cadmium 2023-11-09 < 0.000015 mg/L No 

Chromium 2023-11-09 < 0.0010 mg/L No 

Lead 2023-07-17 0.00015 mg/L No 

Mercury 2023-07-17 

2023-11-09 
0.00003 

<0.00002 

mg/L 
No 

Selenium 2023-11-09 <0.001 mg/L No 

Sodium 2023-07-17 1.2 mg/L No 

Uranium 2023-11-09 <0.00005 mg/L No 

Benzene 2023-07-17 < 0.5 µg/L No 

Carbon Tetrachloride 2023-07-17 < 0.2 µg/L No 

Dichlorobenzene,1,2- 2023-07-17 < 0.5 µg/L No 

Dichlorobenzene,1,4- 2023-07-17 < 0.5 µg/L No 

Dichloroethane,1,2- 2023-07-17 < 0.5 µg/L No 

Dichloroethene, 1,1- 2023-07-17 < 0.5 µg/L No 

Dichloromethane (Methylene Chloride) 2023-07-17 < 5 µg/L No 

Monochlorobenzene  (Chlorobenzene) 2023-07-17 < 0.5 µg/L No 

Tetrachloroethylene 2023-07-17 < 0.5 µg/L No 

Trichloroethylene 2023-07-17 < 0.5 µg/L No 

Vinyl Chloride 2023-07-17 < 0.2 µg/L No 

Page 42 of 133



 
           Drinking-Water Systems Regulation O. Reg. 170/03 

 

 

  

 

Drinking-Water Systems Regulations 

Part III – Form 2   (PIBS 4435E Version January 2005) 

Page 5 of 5 

 

 
Total Trihalomethanes 

(Running Annual Averages) 

2023-01-11 

2023-04-19 

2023-07-17 

2023-10-21 

57.0 (49.8) 

33.0 (48.0) 

63.0 (50.5) 

69.0 (55.5) 

µg/L No 

No 

No 

No 

Alachlor 2023-07-17 < 0.3 µg/L No 

Atrazine + Metabolites 2023-07-17 < 0.5 µg/L No 

Azinphos-methyl 2023-07-17 < 1 µg/L No 

Benzo(a)pyrene 2023-07-17 < 0.006 µg/L No 
[...]
2.0 Requirements the System Failed to Meet .................................................................. 13 

3.0 Summary of Quantities and Flow Rates ..................................................................... 13 

 
CONCLUSION ........................................................................................................................ 15 

 

 

List of Appendices 
 

 
APPENDIX A – Monthly Summary of Microbiological Test Results 

APPENDIX B – Monthly Summary of Operational Data 

 

 

Page 49 of 133



 
Verner Drinking Water System – 2023 Annual/Summary Report 

 
Annual/Summary Report  Page 2 of 15 

 

INTRODUCTION 
 

Municipalities throughout Ontario have been required to comply with Ontario Regulation 170/03 

made under the Safe Drinking Water Act (SDWA) since June 2003.  The Act was enacted 

following recommendations made by Commissioner O'Conner after the Walkerton Inquiry.  The 

Act's purpose is to protect human health through the control and regulation of drinking water 

systems. O. Reg. 170/03 regulates drinking water testing, use of licensed laboratories, treatment 

requirements and reporting requirements.  

 

Section 11 of Regulation 170/03 requires the owner to produce an Annual Report.  This report 

must include the following: 

 

1. Description of system & chemical(s) used 

2.  Summary of any adverse water quality reports and corrective actions 

3.  Summary of all required testing 

4.  Description of any major expenses incurred to install, repair or replace equipment 

 

This annual report must be completed by February 28th of each year.  

 

Section 22 of the regulation also requires a Summary Report which must be presented & 

accepted by Council by March 31st of each year for the preceding calendar year.  

 

The report must list the requirements of the Act, its regulations, the system’s Drinking Water 

Works Permit (DWWP), Municipal Drinking Water Licence (MDWL), Certificate of Approval (if 

applicable), and any Provincial Officer Order the system failed to meet during the reporting 

period.  The report must also specify the duration of the failure, and for each failure referred to, 

describe the measures that were taken to correct the failure. 

 

The Safe Drinking Water Act (2002) and the drinking water regulations can be viewed at the 

following website: http://www.e-laws.gov.on.ca. 

 

To enable the Owner to assess the rated capacity of their system to meet existing and future 

planned water uses, the following information is also required in the report. 
 

1. A summary of the quantities and flow rates of water supplied during the 

reporting period, including the monthly average and the maximum daily flows, 
 

2. A comparison of the summary to the rated capacity and flow rates approved in the 

systems approval, drinking water works permit or municipal drinking water licence 

or a written agreement if the system is receiving all its water from another system 

under an agreement. 

 

The reports have been prepared by the Ontario Clean Water Agency (OCWA) on behalf of the 

Owner and presented to council as the 2023 Annual/Summary Report. 

 

 

 

Page 50 of 133

http://www.e-laws.gov.on.ca/


 
 
 
 
 
 
 
 
 
 
 
 
 
Verner Drinking Water System 
 
 

Section 11 

2023 ANNUAL REPORT 
 
 

Page 51 of 133



 
Verner Drinking Water System – 2023 Annual/Summary Report 

 
Annual/Summary Report  Page 3 of 15 

 

Section 11 - ANNUAL REPORT 
 
1.0 Introduction 

 

Drinking-Water System Name:   VERNER DRINKING WATER SYSTEM 

Drinking-Water System No.: 210000951 

Drinking-Water System Owner: The Corporation of the Municipality of West Nipissing 

Drinking-Water System Category: Large Municipal, Residential System 

Period being reported: January 1, 2023 to December 31, 2023 

 

 
Does your Drinking Water System serve more than 10,000 people?   No 
 
Is your annual report available to the public at no charge on a web site on the 
Internet?  Yes 
 
Location where Report required under O. Reg. 170/03 Schedule 22 will be 
available for inspection.  
 
Municipality of West Nipissing 
Sturgeon Falls Water Treatment Plant 
11 Nipissing Street 
Sturgeon Falls, Ontario P2B 1J4 

 

 
Drinking Water Systems that receive drinking water from the Verner Drinking Water 
System 
 
The Verner Drinking Water System provides all drinking water to the community of Verner. 

 
The Annual Report was not provided to any other Drinking Water System Owners. 
 
The Ontario Clean Water Agency prepared the 2023 Annual/Summary Report for the Verner 

Drinking Water System and provided a copy to the system owner; the Municipality of West 

Nipissing. The Verner Drinking Water System is a stand-alone system that does not receive 

water from or send water to another system. 

 

Notification to system users that the Annual Report is available for viewing is 
accomplished through: 
 

 A notice is posted on the web at http:www.westnipissingouest.ca/pop/dep-utilities.html, and 

the annual report is available for viewing, at the above website. 

 Discussions during public council meetings.  

 

 

Page 52 of 133



 
Verner Drinking Water System – 2023 Annual/Summary Report 

 
Annual/Summary Report  Page 4 of 15 

 

2.0 Description of the Drinking Water System (DWS No. 210000951) 
 
The Verner Drinking Water System (DWS) is owned by the Corporation of the Municipality of 

West Nipissing and consists of a Class 3 water treatment subsystem and a Class 1 water 

distribution subsystem.  The Ontario Clean Water Agency is designated as the Overall 

Responsible Operator (ORO) for the water treatment plant (WTP).  The Municipality of West 

Nipissing provides the ORO for the Verner Water Distribution System. 

  

The Verner DWS has an approved rated capacity of 1054 m3/day and provided a potable water 

supply to Verner. 

 
Raw Water Supply 
 
The Verner Municipal Water System is a surface water system that draws water from the Veuve 
River. The Veuve River is part of the Lake Nipissing watershed. The intake structure is located 
12 kilometers (km) upstream of Lake Nipissing and 48 km downstream of the source. The Veuve 
River, upstream from the intake, has a catchment area of approximately 92,000 hectares (ha). 
This area is well developed and includes: Highway (Hwy) 17 corridor; Canadian Pacific Railway 
(CPR) railway tracks; housing and cottage development.  The water treatment plant’s intake 
facility consists of an intake structure located 5 meters (m) below the low river level, connected to 
a raw water wet well by a 42.7 m long, 250 millimeter (mm) ductile iron pipe. The intake structure 
is approximately 20 m from the riverbank. In accordance with the Permit To Take Water (PTTW), 
the allowable rate of water taking is 12.25 litres per second (L/s) with a maximum daily volume of 
1059 cubic meters per day (m3/d).   
 
Water Treatment 
 
The Verner WTP was originally commissioned in 1975 and underwent major regulatory upgrades 
in 2005 which included replacement of all chemical feed system equipment and tanks; 
replacement of the plant instrumentation and controls; installation of a Ultra-Violet Irradiation 
(UV) system for primary disinfection; installation of piping and valves to provide treatment-to-
waste functionality; new raw water and treated water magnetic flow meters; and the installation 
of a 125 kilowatt (kW) standby diesel generator. Also, radio telemetry equipment was installed at 
the elevated storage tank to permit treatment plant-elevated tank communication and control.  
The Verner WTP is a conventional treatment facility, with a designed capacity of 1059 m3/d. 
Conventional treatment is comprised of coagulation, flocculation, sedimentation & dual media 
rapid sand filtration, primary disinfection & secondary disinfection.  Furthermore, disinfection is 
achieved through the use of UV (primary disinfection) and chlorine gas (primary (adenovirus) 
/secondary disinfection)).  Chemically assisted filtration is through the use of an “Ecodyne Graver 
Monoplant” package treatment plant. The Ecodyne Graver Monoplant package treatment plant 
consists of a mixing zone; flocculation zone; settling compartment and flock barriers; blowdown 
valve and rapid flow by gravity sand and GAC filters. Chemical treatment includes the addition of 
polymer, polyaluminum chloride (PACl), pre and post soda ash, chlorine gas for disinfection and 
potassium permanganate for iron and manganese removal to control taste and odour.  An 
occupancy alarm was installed at the WTP in 2017 and set to dial out after 64 hours.  Recently 
plant underwent a polyaluminum chloride (PACl) trial, which was successful and plant is now 
using PACl as coagulant.  In addition, potassium permanganate trial is now successful and 
currently in use full time to rid the system of chlorine dioxide and the various disinfection by 
products it causes, such as chlorite and chlorate.  Furthermore, a trial with ENV 24P10PC was 
approved by MECP and started on November 30, 2023.  This new chemical will be used for 
sequestering of manganese and supplier mentioned it might help lower HAAs as well. 

Page 53 of 133



 
Verner Drinking Water System – 2023 Annual/Summary Report 

 
Annual/Summary Report  Page 5 of 15 

 

Water Storage and Pumping Capabilities 
 
There are four (4) below grade clear wells connected in series having a total area, total capacity 
and useable capacity of 134 square meters (m2), 269 cubic meters (m3) and 234 m3 respectively. 
The high lift pumping station has a firm capacity of 1,090 m3/d with three (3) identical vertical 
turbine high lift pumps each having a capacity of 545 m3/d at a total dynamic head (TDH) of 53.3 
m. 
 
Waste Management 
 
A backwash handling system includes a 4.56 m by 3.05 m deep waste equalization tank which 
collects waste sludge, backwash water, all in-plant drainage and sanitary waste; one (1) 
submersible pump that pumps 272.2 m3/d at a TDH of 7.0 m discharging to the municipal 
sanitary sewage system. 
 
Emergency Power 
 
Standby emergency power is supplied at this plant by a 125 kW standby diesel generator with 
automatic switchover controls installed as part of the 2005 plant upgrades. 
 
Distribution System 
 
The Verner Water Supply System is classified as a Large Municipal Residential Drinking Water 

System which serves a population of approximately 1100 consumers. The Verner Water 

Distribution System consists of approximately 8 km of water main. The system includes an offsite 

water storage facility located on the west side of Dubeau Street (192 m north of the intersection 

of Dubeau Street and Vercheres Avenue). The facility is a steel and concrete elevated storage 

tank, having a total storage capacity of 568 m3 and about 40 m above ground equipped with low 

level alarm and an overflow.  The system has approximately 50 hydrants.  The distribution 

system undergoes routine flushing twice a year, in the spring and in the fall. 

 

3.0 List of Water Treatment Chemicals Used Over the Reporting Period 
 
The following chemicals are used in the treatment process at the Verner Water Treatment Plant.  
 

• Polyaluminum Chloride (PACl) – Coagulation/Flocculation 

• Potassium Permanganate (KMnO4) – Iron and Manganese Control 

• Zinc Chloride and Phosphoric Acid solution (ENV 24P10PC) – Iron and Manganese 

Control 

• Chlorine Gas – Primary (1-log removal of viruses (Adenovirus)) and Secondary 

Disinfection  

• Magnafloc LT 20 Poly Acrylamide Polymer – Coagulant Aid 

• Sodium Carbonate (Soda Ash) –Alkalinity and pH Adjustment  

 

 

 

 

 

Page 54 of 133



 
Verner Drinking Water System – 2023 Annual/Summary Report 

 
Annual/Summary Report  Page 6 of 15 

 

4.0 Significant Expenses Incurred in the Drinking Water System  
    

OCWA is committed to maintaining the assets of the drinking water system and maintains a 

program of scheduled inspection and maintenance activities using a computerized Work 

Management System (WMS).  OCWA implemented a new Workplace Management System 

(Maximo) in 2015, which better maintains and optimizes facility assets.  All routine maintenance 

activities conducted at the water treatment plant were accomplished in 2023. 

  
Significant expenses incurred in the drinking water system include:  
 

• Environor injection point saddle corroded and leaked from a crack in the weld. 
Replacement saddle ordered. 

• New chemical injection saddle installed to replace leaking saddle for sequestering agent. 
• Generator issue with start/stop due to wire connection was repaired. 
• Programmable logic controller (PLC) fail alarm triggered due to SCADA historian issue. 

Fixed programming and brought the plant online. 
• Flygt low lift pump was rebuilt and kept as critical spare. 
• Stroma reviewed UV programming issues. 
• Replaced two UV Ballasts 
• Ordered critical spare ballasts for the UV system. 
• OCWA Engineering and the Municipality of West Nipissing prepared request for proposal 

(RFP) for tower rehabilitation project.  Proposal for tender approved to proceed. 
• Scanned copies of old drawings in digital format as needed for engineering of tower 

rehabilitation project. 
• Corrected programming for proper high lift pump rotation. 
• Sequestering agent injection saddle leak. Two spares ordered. 
• Improved access to operate valves in the tower valve chamber without a confined space 

entry. 
• Low lift pump failed and was swapped with spare. Inoperable pump brought to Xylem for 

assessment. 
• Issues with de-sludge solenoid valves. Two new valves installed. 
• High lift pump was pulled out and sent for rebuild assessment.  The assessment shows 

the pump is clogged by excessive manganese deposits. The Municipality will decide to 
rebuild or replace in the New Year. 

• Weld patch repair on package plant. 
• Stroma fixed UV alarm activation and programming to space out backwash sequence to 

avoid stacking. 
 
 

5.0 Drinking Water System Highlights  
    

 Ministry of the Environment, Conservation and Parks (MECP) last inspection took place on 

May 18, 2022.  The inspection included a physical assessment of the Verner water treatment 

plant and a document review.  The system received a risk rating of 4.03% with a final 

inspection rating of 95.97%.  There was one non-compliance issue and zero best 

management practice issues identified (discussed in last year’s annual report).  There were 

no MECP inspections completed in 2023. 

 

 

Page 55 of 133



 
Verner Drinking Water System – 2023 Annual/Summary Report 

 
Annual/Summary Report  Page 7 of 15 

 

 SAI Global conducted a 12-Month Surveillance audit of the Verner Water Treatment Plant’s 

Water Systems’ Quality and Environmental Management System (QEMS).  The system and 

processes associated with the QEMS evaluated on January 25, 2023 to ensure 

implementation of the Operational Plan and procedures and conformance to the Drinking 

Water Quality Management Standard version 2.0.  There were no findings identified.  Re-

accreditation achieved on March 5, 2021. 

 
 

6.0 Details on Notices of Adverse Test Results and Other Problems Reported to & 
Submitted to the Spills Action Center 
 

Based on information kept on record by OCWA, one (1) adverse water quality incidents (AWQI) 
were reported to the Ministry of the Environment’s Spills Action Centre (MOE SAC) in 2023. 
 
 
AWQI 163095 - Precautionary AWQI called in by Operator.  Flat line trending for chlorine 12:09 
till 2207, instrument left in calibration mode. Took raw totalizator reading and weight difference 
and calculated chlorine dosage during that time period, 2.28 mg/L. Verified online chlorine 
analyzer 1.81 mg/L vs handheld 1.80mg/L.  No further direction from health unit.  A note placed 
near analyzer which states "Do Not Leave in Calibration Mode” and Low Free Chlorine Residual 
SOP updated to mention never leave analyzer in calibration mode following maintenance.  
Precautionary AWQI called into MOE SAC and HU.  This is incident of non-compliance.  